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& MATERIAL \ = ===
INSPECTION i Ut @ KK“ .

- - _— i : ‘:":
H I:E:]'_U tf" | %‘_ = e R — | |-.-|-|u| |
Location Name Contractor Company Designer Company
Electric axpress irain AL-HAYAH COMPANY kk
i Name Sign Date Time
st by Contractor Eng. Ahmed TAWFK 2E-11-2023
Contractar refergnce HA - |6} 28-11-2023
| & | oo [ mm | v [ mH |
Aecewad by ER | MR 28 | 11 | 23
1 tn 521 D i 53 K XXX hate
station Nederenin Depot Referene Far Hilemeter paint only Start Km bs esed
Wik Sty
Ruls Elemant ol Acthity
Dascription of Materials FILL MATEHIAL RESLILTS
' From | To LAYER |
5104680 | 511+320 REPLACERENT FILL LAYER 0,75 FROM T.0. £
Location to be Usad |
MAR Approval Mo Date
Supplier Name '
Test Reguirement Specification Clause |
Reference Photos | Yes attached / No Othar
fem Description | Unit Quantity | Arrival Date Nete
1 Siewe analysls " 4000 26-11-2023
2 Classificatian m’ | 4000 16-11-2013
3 Proctor & O.m.c m’ 4000 17-11-2023
4 | LL&P L &M m" L0000 26-11-2023
5 | CHEERE m? 4000 18-11-2023
Commaents by: Comments by:
A sampla has been taken from fill material by KK office to
{ Al Tawakol laboratory } and the results founded meet the
specifications and accepted.
APFFIIZi'-I'ﬁL STATUS
| Organisation MName Sign Data A-AWC-R
" Contractor Eng. Ahmed TRWFIK Ahe ey Tdw ik 28-11-2023
. agajact o 550 e =i
GARB*® ) W
Comments by
Empéoyers
_Reprasentative

* Dagigner
== Alignmant § Broges) Culvers Onrly

e BAIE - ALHAYARS Page Tef i



MATERIAL \ e a— KK «k
"APPROVAL i Hué; @ : R
!I‘I E |1L| I:£| 1 -_::% -~ e T -l'_:::-..-. “ll;.p-..-q:rpl [« — Rl A
| Locatian Name Cantractor Company Designer Company
Electiic express train AL- HAYAH Company k.k
Name Slgn Bate Time
Issued by Contractar
Eng. Ahmaed TAWFIK JE-11-2023
Contractor Reference Ha - (6) - 70-11-2023 [
O | oo (WM | v | HHe M ]
Recesced by ER | MAR F 8 (11 | 23 |
MB: Package 1 only {Package 2 via Centent)
The following test result are attached for review
Description of Materials Lol [A-1-b)
Location to be Used KPP [540+500)
itern | Specification | Test requirement Test result attachment Remarks
1 ASTM D 75 Aggregate Sampling | According to specifications
2 ASTM C 136 Sieve Analysis According to specifications
3 ASTH D 1440 Passing Sieve, No 200 14,72
4 | ASTMDAa3is Atterberg limit M. Pl
5 ASTM D 25974 Moisture content EA%
b ASTM D 1557 Madified proctor 218
7 A5Th D 1RE3 CBR 54.4%
Commants by: Comments by
APPROVAL STATUS
Organisation Name Sign Date A-AANC-R
Contractor Eng. Ahmed TAWFIK Hhmed f—uff g 28-11-2023
Contractor 1k
ﬂ”&[ - 1."&':-* 20— B j?-_'i'.___ __ﬁj:_u
G.ﬁ.ﬂ e
Emplovers
Representative
« Desigried

=* algnment/indges Culwert arky
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‘Electric Express Train - HSR.
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PARTICLE SIZE DISTRIBUTION OF SOIL

[

TESTING DATE: 28-11.2031 ZCHE E10+00d 544+ 500
LOGATION HP [S10+500) iammrinl fil malerinl lagper
MAKNE COMPANY AL Hayah suamtity 4000m*
1 ii i
exGeadion) Yes)
Acarmsabivg gf butk materiols FAMPLE WEEHT [gr 2418500 g tabla chassily
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Sarmittve Betained g 55,00 20500 IE5.00 ]
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Cumuleive Sageing % B £ i £5.00 el :
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_MATERIAL

APFROVAL

KK

e
it ikl

2,

P

Htul_l I:l:l ] SR i SR
| Location Name Cantractor Company Designer Company
Electrie enpress train AL- HAYAH Company k.k
i Name Sgn | Date Time
R b LRt | g AV = Je| 8122023
Contractor Reference HA- [7) - B-12-20213
FEEACCIEEEEETT
Received by ER PAR i
MB: Package 1 anly [Package 2 via Content)
The following test result are attached for review
Description of Materials Soil (A-1-b)
Location to be Used K. P [510+500)
ke | Specification Test requirement Test result attachment Remarks
1 ASTM O 73 Aggregate Samgpling | According to specifications
2 ASTM C 136 Sieve Analysis According to specifications
3 ASThM D 1440 F‘Ei!il‘lE Siewe, No 200 14.14
L ASTM D 4318 Atterberg limit MNP
5 ASTM D 2574 htoisture content T.2%
& ASTM D 1557 Modified proctor 2.165
{ 7 ASTM D 13E3 CBR 04,7 %
Comments by: Commeants by:
APPROVAL STATUS
Organisation WName Sign Date A-AWC-R
Contractor Eng. Ahmed TAWFIK m‘;?.1 le £-12-2023
Contractor
Qa/ac * WNasso— ;%ﬁ
GARB**
Employers
Representative
* Dwsigner
= Blignment' Bndges e anky
File MUAR . ALHAYAH T Page 1ol 1




MATERIAL : KK
INSPECTION R @ — =
REQUEST
Location Mame Contractor Company | Designer Company
Electric express train AL-HAYAH COMPANY k.k
Mame Sign | Date Tirne
Izsued by Contractor T — ﬁ__r_.-— _J.__ | Hi90m
Contractor references HA - (6] B-12-2023
B | oo [vm ] w | | mm
Recaived by ER MIR
5110 521 b1 1o &3 Kp KN Note
Statien Relerance Dwpat Rnlerencs For Kilematar paing onky Start Km i used
1 1 Wark AEtivty
CODE -3 Sub Element of Activity
Description of Materials | FILL MATERIAL RESLILTS
! From I LAVER
I 5104500 i 510+680 _REPLACEMENT FILL LAYER -0.75 FROM T.O.E
{ S1=2R0 5114500 REPLACEMENT FILL LAYER -D.5 FROM T.0.E
|
Location to be Used [
i
AR Approval Mo Date
Supplier Mame
Test Requirgment Specification Clause
Reference Photos Yes attached f No Othear
tem | Description Unit Guantity  Arrival Date Note
1 Sieve analyss m 5000 6-12-2023
2 Classification e 5000 B-12-2023
3 Procior & O.m.c m? 500 7-12-2023
4 LLEPL&M m 5000 B-12-2023
5 CBR m* 5000 8-12-2023
A sample has bean taken from 7l material by KK office to
| &l Tawalkol laboratory | and the results founded meet the
specifications and accepted.
| APPROVAL STATUS
Qrganisation Mame Eign Date A-AWC-R
[nn:ﬁ.;:mr Erg- Ahmed TAWFIE 8-12-2023
ga/ac * W 45 e _ﬁlﬁ
GARB"*
Comments by
Employers
Representative
¥ Designer

v ARgnmt J Brdgen: Cabsarn Oy
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TESTING DATE- 06-12-2023 ZOME sios000 | 5114500
LOCATION HLP (519+50) Material fill material layer
HAME COMPANY AL Hayah quanbiy S000m*
e ——
2-Gradient iest
|a-aradation of buik marerias SAMPLE WEGHT [gvi i g .
Blave sige xn I 1.4* 1* g " B e g PASS aoil classify
Mame retained {gi OB LE 15530 A2E10 TS0 AsTen 4127.0 CLASS A-1-8
Cumalation Retained (g na i JFel] 1004 4 Tabk 0 19440 TTIaT ] 1radan RO 1165
Fumilaree Redaingd "% -} [ ] .6 114 z7 14 48.4 m T.Z%
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CORR FR| *
(B-s0ft material yradotion WT.OF samgle 800.00 gm | comnwe -
Bidwe BiEn #10 a4 #2008
Cumuatie Metenedia) | G500 | 19500 | 36800
Cumsigibt Regaingg % Yiog b1 ] Ll -
Cumilaive Passing % i7.60 B 26 A
C-Ganeral ienk
sleve slzel i} 2" 1.4* 1* b1 " Ha - L] [ &1} &40 L
sigwe sizefmim) 50,0 ITE 250 18.a g0 g4 4.78 2.08 425 0078
Cumidlagive Pageing % 184.0 |08 8 s l_- ra §E.E 818 a0 & | BT
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California Bearing Ratio TEST
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MATERIAL |||, sl

APPROVAL [ty —
REQUEST = - : = R B
Location Name Contractor Company Designer Company
' Electric express train AL- HAYAH Company kk '
Mame i SN Date Time
s DY COMTBCtar | prg. Ahmed TAWFIK | 19122023
Contractor Reference HA - (8) - 19-12-2023 '
= ] D RARA | WH | e | R
Received by ER IR M 19 |12 | 23 |

MB: Package 1 only [Package 2 via Content)

The following test result are attached for review

Cescription of Materials Sail [A-1-2)
Location to be Usad K.P [B1D+500)
item | Specification Test requirement Test result attachment Remarks
;! ASTMD 75 Aggregate Sampling | According to specifications
2 ASTM C 136 Siewve Analysis According to specifications
3 ASTW O 1440 Passing Sieve, No 200 9.38
dq ASTM D 4318 Atterberg limit N.A
5 ASTM O 2574 Mcisture content 71.2%
B ASTM O 1557 Modified proctor 2.17
7 ASTM O 1BES CER s0.75
Comments by: | Comments by:
i APPROVAL STATUS
| Orgarisation | N ' Sign Date AAWCR |

Conbsctor | Eng. Ahmed TAWFIK —/ﬂ 19-12-2023
Contracior | =

aajac * mehamod sallon | 2ll2)2e23|

GARB**

Employers
Beppresentative |

" Desigrer
== Abgrrnent) Brdges: Cubven ooy

Fle MAR- MLHAYAH § Page 1ol l
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INSPECTION 'Hjlu.-l.'_.u -r-'..hhu- Eb . K“ ) .

it mmsire

REQUEST G T —
Location Name Contractor Company | Designer Company |
Electric enpress train AL-HAYAH COMPANY k.k .
HName | Sign Date Tirme
Ly RGN | o AN TAWRE : 19-12-2023
Contractor referance HA - (8) 19-12-2023 B
(G DD | WM | Y | MW | W
i i H 19| 12 | 23 | 1
5110 521 01 to &3 3 K XKX Marie
Sration Reference Dupot Ralarence _Faor Ellometer point only Stan km is used
7 __ Work Activity
CODE-3 Sub Element af Activity
Description of Materials FILL MATERIAL RESULTS
Fram To | LAYER
510-500 510H+ERD { Fill replacement leyer -0.5 from T.OE
511+060 5124500 Fill repiacemant layer -0.25 from T.0.E
Location 10 be Used I—
MAR Approval No | Date
Supplier Mame ! I
Test Reguirement | Specification Clause
Reference Photos Yes attached [/ No Dther
_tem = Description Lmat Quantity | Asrival Date ~ Nete
1 Eleve analysls it 2000 1F-12-20%3
2 Classification m’ 5000 17-12-2023
3 Proctor & 0.m.c m” 5000 18-12-2023
4 LLEPLEP i’ 5000 17-12-2023
) C.AA m’ =000 18-12-2023
Comments by: Comments by:
A sample has been taken from fill material by K.K office to
{ &l Towakol labaratory | and the results founded mest the
specifications and accepted.
APPROVAL STATUS
Organisation | Mame ' Sigy Date A-AWC-R
Contractor mE:I TAWFIE =) i—- 19-12-2023
oA/fac* Ma\nn e 261127213
GARB™*
Comments by
Empioyers
Representative
* Digsigras

** Kignmess { Sridges: Culrt Only

File: MR - ALHAYAH § e
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TEETING DATE: 17-12-30 00 ZONE 510000 511+500
LOCATION P (510+500) Maierial fill material layer
NAME COMPANY AL Hapah fquantity S0 m"
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2Grmdisnt gl
~ i SAMPLE WEIGHT fgm| TASI0.00 gm tahle clasqily
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Mdaum rataived fgi ] 0.0 15204 2300 5540 JATE0 BITOL8 CLASS Ada
Cumuinive Astained |3 11 =] o 1] TI5A0 10034 ST e T | PRO 2470
Cusrras (o bt Fisbaimged % fio LT 5.2 19,8 308 g g4 L X%
Cumudniise Passing % 1% a 150 5l | [FI§: ELg 1188 ST
CORR P .
{8-soft mptericl gradation WTOF sampie 50000 gn | 2oRR we -
ivaim | o #40 w200
Curmaimiies Ruaingg () 40,00 240.00 360,00
Curmuistres Bataiad % B LK [ Ta0n
Cumaialive Pakding % Rl LR T =, ],
|C-General t
sleve slzalin) 2" 15" v | age TE g " ad g10 | wan | mame
siova size|men) 50.0 3ra ase | 1en | 58 8.5 475 | 200 | nazs | oors
Cumulntive Pascing % 100 1008 A ! ] 554 338 309 ita -
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TESTING DATE 18-42-2023 i 2OME [ 5100 | E11+500
LOCATION K.F (51 0+500) ~ Material 1l maberial laysr
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b P Electric Express Train - HSR < iy
B p— L]
A
California Bearing Ratbk TEST
Ty e 133313 ondE TSR 51 LARIELIT ] I L1120
I ramism LR e T Mwarin :
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— o T e
|  Locatian Nama | " Contractor Company = | Designer Company
Flectric expross traln AlL- HATAH Company K.k 2
m Name 1= _-E!EI' _ Date | Thne
Ipuedd by Contractar i
Eng. Ahmaed TAWF I . 5-01-2034 |
il Tl o7 2 I I
Conractor Rebenende M, - {0 « 5.01-20004 |
; ' CF | DD | hwa | ¥y ||
dereieed By ER _-M.PI.F'. € ol ! 24
? NB: Package 1 only (Peckage 7 via Content)
| _ The fallowing test result sme pttached for review
Description of Materials Soil (-1
| Lacation to be Used P [510+500)
|mem | Specification | Test requirement Testresutattachment | Remarks
1 | ASTMDT5 | AggregateSampling | According 1o SOEUNCAtiOns
2 ASTHE C 136 Sieve Analysis According b specificationd
ASTM D 1440 PassingSieve, No 200 12 67 2
a ASTM D 4318 _Atterberg limit NA =
T8 | AsTMD2974 |  Mioisture content 7.2%
| & | ASTMD 1557 podified proctor 116
7 | AsTM D143 | CBR e 51.9% |
Commnts by: | Comments by:
|
[ T APPROVALSTATUS -5
Crganisation | Name e A Bign Dane | A-AWL-R :
Contrachor Eng ARmed TRAWFIK FJ hm.ﬂi m;rltk L-01-2024 I_
Coniractor <7 |
aa/oc* H:" o e
7 —
GARD*" |
Emplayers [
Representalive =
' Deslgnei
o g Ridges CuherL onny
Fie Plad- ALHAYAH = - Fagn 1ol
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}.'tl-dll- .I!-' 5 = RSErA Py e
x Lacatian Narne Cantractos CI:I'I:I_{_:_I_:InIr : Designer Company
Eloctric express train AL-HAYAH COMPANY K.k
| Name | Sign Date Time
Issued by Contractor ne 3
| Y i Erg, Anvmad TAWEIR ﬁh,.u-d 'f,.-u;;lt S1-20249
| Contracior refarence | HA - [3) 5-01-2024 E
; S ks [ oo [ | wv nn| e
Recaied by ER H_ c o 24 I
51 1a 8] n1in 53 ip MY R
btafion Referance _Depes Redereece | Furkilsmeter point only St Kiv i yaed
Wik Aty
Suibi Eheem it of Acshery
| Description af Materiass FiLL MATERIAL RESULTS
. i i —— o LAYER m
e T Fill rEplacement Layer 0,25 from T.0.E
S11+220 | 311=50d Fill replalement Ia]'er Pexma gyt
Location to be Used i : — —
|
|
MAR -ﬂ.ppru-.ral Mo | Date
' Supq:lIlEr Mame :
I Tf-f.t Hequiremsnt : Ssocificotion Clamse ]
Referance Photos Yus attached [ Mo Cther
item | Deseription Ui | Guantity | Arrval Date Mote
i | alewe analysis L a0 3-01-2034 |
a Clagsification ! 5000 3-01-2024
i Procior i D.me LI S000 £-01-20114
| £ ] LLEPLA&P = et 00| 301028 | =
| 5 CBR | LA . 12008 | |
L Commaents by 1 Comments by: .
A sample has been aken from Nl material by KK offics 1o
| { Al Tawakal aboratory | and the resuits founded meat the
specifications and acoepred,
APPROVAL STATUS
Ceganisation Marme -g"- Date A-BWNC-R
| Contractor Eng. Ahmed TAWEIK ik 5-01-2024 &
Qafoc = o e |
| GARB®*
Comments by - .
Empioyers '1"'
Representative ) .
" Pegner
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Bt Al Twwkol Tantral Lak |
PARTICLE SIZE DISTRIBUTION OF SOIL
TESTING DATE- 03-01-2024 ZONE SI0eb0d | S11e500
LOCATION KPP [S10+500) Matarial fill matenial layer
HNAME COMPANY AL Hayan Quankily A000m*
Lylgual inspection et
2/Gradign test
[ME@ EAMPLE WEGHT [gm] 230,00 @m table clussify
siove size 2" 157 o A4 2" ug " £ PASE sail clansily
Mass ritainad {gf e BeLD 15848 | panpe $1300 15150 12389 CLASS A-1-a
Conmailanad Hulamgd {f) oo i O LR aBbia 2R L] (RN THEELD | 103250 PH!:] ]
Curmatalive Batined ¥, 20 35 109 Ha s . 534 we T2%
Cumulstive Pauging % roe.e BE I g i P BE A (1N | & ¥ 81.9%
LR FRE a
Mol WT.OF gample S0, 00 gm | GoRe wg .
sieve sizs - il #40 £200 B
Camutative Retaned ig) 8500 200,00 365,00
Cuimislalien Metained % 1. [ [ 1] T1.00
i Cumulitn Passing % LR 2 d ] il ]
- adient
sieve sizefin) a2 1.8 §H aa - iz ¥A - K £10 # du # 200
sipve &l7e]mm) 0.0 a7.5 50 194 50 4.4 4.75 .00 0425 b.OTE
Cumulative Passing % 0 BE. 2 (1R TR2 By LK 45.2 11 R
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California Bearing Ratio TEST
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MATERIAL

APPROVAL
REQUEST
tlectric expross train AL- HAYAH Company
Name sign Date
ssued by Contractor ,
vy Eng Aherad TAWFIK | Jhsed Tanifi R 19-10-2023
Contractes Hufermnce MA - (2} - 19-10.2023
B o3 | WVea w Ml N
Recewved by ER MAR | 510 3
NB: Package 1 only (Package 2 via Content)
The following test result are attached for review
Dascription of Materials Soil (A-1-A)
Locatian to be Used KP (516+300)
Itomn | Specification Test requirement Test result attachment Remarks
1 ASTM D 75 Aggregate Sampling | According Lo spedfations
2 ASTM C 136 Sieve Analysis According Lo spedfications
3 ASTM O 1440 Passing Sieve, No 200 14.11
4 ASTM D A3LS Atterberg Kmit N.PI
5 ASTM D 2974 Moisture content 7.3%
& ASTM O 1557 Modfied proctos 214
? ASTM D 1833 CBR 57.2%
Commants by: Comments by:
APPROVAL STATUS
Organisation Name sign Date AAWC.R
N }(
Contractor Eng. Avmed TAWFIK ﬂ}mad T 19-10-2025
ntractor e e
c:wx . MO\‘“W‘J M —_‘m-'_.__ K e bzs
GARB**
Employers
Reprasentative
0 pemasto Cuwact orvly
Page Aot

Phe MAR- ALRAYAR|Z| SOCK



Location Name Contractor Company Designer Company
Hlectric expenss train AL-HAYAH COMPANY kk
Name Sgn Date Time
Issued by Contractar Eng. Ahmed TAWFIK 19-10-2023
Contractor reference HA - (2) 19-10-2023
8] o0 | me w =1 NM
P e [ESEETETE T
Siwsn l ol tos3 ¥p KX Mate
Stathan Neterencs Depos Relerence Far Chormutar poin sy Start Km s send
Wark Actaity
fooe .3 Sub Clormer of Activity
Desription of Materials FILL MATERIAL RESULTS
From To LAYER
$104500 510+600 Jawiel 141,75
5104600 5104700 B e L
5104720 £104820 Jui §.1.75
5104820 510+920 J i [.1.75
APTOR 10N e 5164920 $10+980 Jaid 1.5
5114000 511+180 FAL REPLACEMIENT LAYFA -1.5
$131+180 5114280 PRl RDACEMONT LAYEN -1.5
5_!:10?.‘” | S11.380 FRL PEPCACYMENT LAYER .1 S
5131+380 511+430 FRL REPLACEMENT LAYER 1.5
MAR Approval No Date I
Supplier Narmne
Test Requirement specification Cawse |
Reference Photos Yes attached / No Other
ttem Description | unit | Quantity | Arrial Date Note
1 Sieve analysiv m* 3500 17-10-2023
2 Classification m* 3500 17-10-2023
B Prector & O.me m? 3500 15-10-2023
[ LLRPLEP m’ 500 17-10-2023
5 CA.R m' 3500 19-10-2023
Comments by: Comments by:
A sample has been taken from Al material by X.K office to
(Al Tawakol laboratory | and the results founded meet the
specifications and accapted.
APPROVAL STATUS
Organisation Name Sen Date AAWCR
Contractor Eng. Atened TAWRK ANt Tavfi K 19-10-2023
oafac* wehamgd clsaed | o i 270 -\~ 27
GARB**
Comments by
Employers
_Fepresentative
* Deignet
** algrevent { Rcpes Cuvert Orly

Fle MR - RLHAYAH[Z) docx Page 1911
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PARTICLE SIZE DISTRIBUTION OF SOIL
TESTING DATE: Ll Lol zoNT 210°09¢ | F11e502
" LOCATION W ($10+508] Waterial W1 matarisl upar
MLWANV AL Haysh ity 3%530m*
Jadsual insgection seat
20 odinot st
srenafs SAMPLE WERGHT g 223580 g tabdm chusaly
siove tizn 2" 1.8 2 e m- - 24 PASS soll classily
Wans retanad (g} L 11088 80 A0 w0 L0000 400 CLASS Ata
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MATERIAL i K A
.Iil‘i FI F:F:.t:ﬂl-'l.e'.l. i -I:::". .# @ s == -
REQUEST i = - -~
Location Name Contractor Company Designer Company
Electric express train AL- HAYAH Company h.k
Name | Sign Date Time
Issued by Contractor Eng. Ahmed TAWFIX ’_.? hr-!.-i r'#ﬁk' 12-10-2023
Contractor Reference HA-(1)-12-10-2023
| M-n CEETIECETTET
Received by ER | . MAR 13 | 10 ! 23
I NB: Package 1 anly (Package 2 via Content)
| The following test result are attached for review
Description of Materials Soll [A-1-A)
Location to be Lsed K.P [E10+500)
ltem | Specification Test requirement | Test result attachment | Remiarks
1 ASTM D 75 Aggregate Sampling | According to specifications |
2 ASTM C 136 Siewe Analysis According to specifications |
3 ASTN O 1440 Passing Sieve, No 200 12,62
4 | ASTM D 4318 Atterberg limit NP
5 ASTWM D 2974 Migisture content B%
[ ASThN D 1557 Maodified proctor 2.16
7 ASTM D 18E3 CER A0.0%
Comments by: _ Comments by
| APPROVAL STATUS |
Organizatian Mame Sign Date A-AWC-R
Cantractor eng anmed Taweik | GJheed TanfTk 12-10-2023
Cantractor — '
Qa/ac* mu.'lmmd eiiaﬂl NM\J_‘EE:- Yo &l |
GARB™" |
Ernpleyers = |
Representative
" Deugrer

== &lgrmentiaroges. Tuhar ondy

Fle MAR - RUHAYAH | 1 | doce

Page 1al]



MATERIAL \ e

resensh KK
S & HiEall B wpad
INSPECTION Eatisasis — O ’;‘@ et
REQUEST A ' : '
| Location Name _Ell!-lll‘;ﬁﬂﬂﬂl‘ Camparny ! Designer Company |
Electric exprass train AL-HAYAH COMPANY .k
| Name [ Sign f Date I Timne
Issued by Contrac
By B Eng, Ahmed Tawer | f0hee] T;*Q{k 12-10-2023
Contractar referance HA -{1) 12-10-2023 |
E3 | DD [ oM | ¥ | HH | MM
Recelved by ER .
ers yE | MIR 12 10| 23 |
51521 - D1 ko 52 Kp XX Noto
Station Rederence Do Falarence For Kilameler paint only 5tart K h used
3 Wark Activity
| CEBDE-3 Sub Elarment of Ackivity
| Deseription of Materials ! FILL MATERIAL RESULTS
e
EFgirt Tt 1 LATFR
10980 31 14080 i =175
511080 | 5114180 Jladat -1 75
511+1ED 51i+280 i o175
: 511=2E0 5114380 Jaadd | 21 78
Location to be Used e | 5114880 ; e 1175
MAR Approwal No Date
Supplier Name
Test Requirement Specification Clause
Reference Photos Yes attached / No DOther
fem Description | unk Quantity | Arival Date | MNote
1 Sieve analysis m" 3000 10-10-2023
F Clhassificatian m* 3000 10-10-2023
3 Procior & 0.m.c { m? 3000 11-10-2023
| 4 LLE&P.LEM | o 3000 10-10-2023
5 CER m* 3000 12:10-2023
— Comments by: Comments by:
& sample has been taken from fill material by K.K office to
| | &l Tawakol laboratory | and the results founded meet the
specifications and acoepted,
APPROVAL STATUS
I Organisation Mame Sign Date A-BWC-R
Contractor Eng. Ahmed TAWFIK | Bhmed Taw i X 12-10-2023
QAGE* | wohnmed elfad Fmeelgeoad— LB lo-1%
GARB**
Comments by
Employers |
| Representative | |
* D

*= dlignmant § Aridges Culierr Oniy

Elle MliE - ALHAYAH | 1 L.dors Page 1511



TESTING DATE: 1082023 ZONE sio+000 | 511+500
LECATION E.P (510+500) haterial fill material lnyer
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i-visual nspection test
2-Gradiani fnwl
of burk moteriolk SAMPLE WENIHT |gm] 3TV15.08 g tabis classily
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Cimmalasier Raimiead % o 1 i T aTA 454 5.5 L B%
_':'-rml-ll-lUH Passing % 10842 .1 EAE 33 nYw el | L - Ll R
CORR FRO) -
|B-seft material radation WT.OF sampla 500 00 gm | cosa we
[T sewsim | w0 #50 w200
Cumuiaien Watained jgi 4500 210,80 355.04
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Cwmulalive Passing % 1008 B { BE O B2 N 5d B a1z 508 b5
|
ML WP MR
[ Contractor | | Consultant 1

ENG Ahmad Halsam

SIGH W‘fn 'F'""IEI'IL"L'I‘.'-'!M’ {iEWEf

A il
E/4 11# o\ | B~ lo— o
. s x;'x.
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MATERIAL . e \ KK A

) : e T

RECIUEST wrntin =S
__Lf.'lu'. On M Contractor Company Designer Company
Elegtnc pwpress Tramn Al- HAYAH Com pany k.
. hame Sagn Date | Time |
e Eng Ahmad TAWFIE '_;ﬁ—%\ . 12-10-2023
- emre FA=|3) - 2-1 15070 il -
=1 - i s G 10 06 (W W N ]
soF B & |11 | 23
__ __WE: Package 1 anly [Package 2 vig Content)
. . Tne following tesr result sre atzached for review
Dpeseipd a4 Wiateriale Boil (A=A
= Usea KLP {310+500)
iE -kl I-Z_ET.!E'F Tas: 'fE!uI."_‘-!TIE'I'I'[ Test FEE.J!T.'.EE[E{I‘!:I‘I"-E:‘I‘I:- T FEemarks |
x LA KE Sggregats sempling ACLording 1o speciicatons
. TR C 136 Sleve Analvsiz Accarding to specHications
c 3 % D1240 @ Passing Sieve, No 200 Raila
- 24318 Atzerberg Imit M. P
D 2974 MoSture ConEnt 153%
1557  Modifedproctor L
: STW D 1883 LBR 571
Commants Comments by:
=== APPROVAL STATUS
. Orgpnisa NaTE Sign Date |  A-AWC.R
Eng. AFrrad TAWEL ':—‘E%— - 2-11-2033
VAL O
2

Pege 1071



’ BrTiE Cortractor Company Designer Company
Eloct esu traln AL-HAYAH COMPANY k.k
N Name Sign Dats Time
il T & TAWFIK 13-10-2023
- anee | HA-(3Y 2112013 .
= o b E . £ o | =] kA ¥y = MR
Btk 3111 | 23
1 51 be-S22 [+ k8 FE ] Mg KNN Pasba
Suricn Refdsance Dhasnt Rofarence For il pemeter point only Start Km b used
_Coed-a 0 000 : __Work Actuiy =
£ooE ® — Sub Elenant of drmuiny
FiLL MATERIAL RESULTS
T T = _ LAVES s el
| 510500 511000 RESLACEMENT FILL LAYER -1.5 FROM T.0.E
no E11+8ED REPLACEMENT FILL LAYER -1 .35 FROM T O.E
Date
THIg Specification Clause
1o Yes stached [ No Drnar
n e cinig Quantity Arrival Date | Nate
e analy = a 2500 31-10.2023 |
lassifizatie - 3504 31-10-2023
oo &0 e 2500 1-11-2023
TITN, BT 2500 31-10-2023 !
TR T 2506 3-21-302% |
B Comments by: ] Comments by:
d paan takanfrem Al matesdal by KR
o F wo Bl ko gtory | and the results
124t the spackical:ons BNE sCCEpiEg
APPROVAL STATUS
Date ' A-AWC-R
2-17-2004

Page EoFl
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*MATERIAL ) il \ : KK A

IP'JEF'EET:DF'-' B ] =
REQLUIEST -— i LAATIT [ edanh |
| Location Name Contractor Company Designer Company
Electric express train AL-HAYAH COMPANY .k
Nams Sign Date | Time
Isatied by Contractor | . aried TAWFR —F...__:’n;: 07-11-2023
Contractor reference MA - (4) 07-11-3023
i BO | MM | Y | b | M
Received by ER dnd FE o7 | 11| 23
51 to 5Ll | Dl ta53 K MMM Mt
Statkan Rabsrsnin Depot feferencs Far Kilometer point only Start Km s weed
Work Activity
5us Element of Activity
| Description of Materials FILL MATERIAL RESULTS 1
Fram ' Ta LAYER
5104520 5114100 | REPLACEMENT FILL LAYER -1.25 FROM T.OE
511+120 5114480 REPLACEMENT FILL LAYER -1.00 FROM T.O.E

[
Location to be Used |

MAR Approval No Date |
Supplier Name
Test Requirement specification Clause |
Refarence Photos I Yes attached [ No Other
ltem | Description |  Unit Guantity | Arrival Date Nate
1 | Sieve anofysi | m* 5000 05-11-1023 |
2 Clazsification | ! 5000 05-11-3023
3 Proctor & O.m.c | m* 5600 0B-11-2023
5 LL&PLE&P | m" 5000 05-11-2023 |
5 C.ER | m® 5000 07-11-1023 |
Comments by: Comments by:
A sample has been taken from fill material by KK office to
{ Al Tawakol iaboratory | and the results founded meet the

specifications and accepted.
| APPROVAL 5TATUS
Organisation | Name Sign__ Date A-AWC-R
Contractor Eng Ahmed TAWFIE |1 ssccede N 07-11-2023
aajac - Ahded Il sAMY LY e < il
GARE*"*
Comments by
Employers
Representathve
* D

=+ Aignoerd | Bridges: Culvert Only

Fle: MR - ALMAYAH Fage Lofl



APPROVAL #Ilu-ulr-wl "'J"*-F“1-H¢ @
I I - / .-ql.u-—l-

REQUEST e
[ Location Name | Contractor Company Designer Company
| Electric express train AL- HAYAH Company k.k
1 Mame Sign Date Time

Issued by Contractor

Eng. Ahmad TAWFIX rﬂgﬁ;____ 07-11-2023

Contractor Refarence HA -4} -07-11-2023
2 oo | wsa | ve | HH | M
fecelved by ER MAR 107 |11 23 |
MB: Package 1 only [Package 2 via Content)
The foliowing test result are attached for review

Description of Materials Soil [A-1-8)
Location to be Used WP [G10+500)

ltem | Specificatian Test requirement | Testresult attachment | Remarks
1 ASTM D 75 Aggregate Sampling | According to specifications
2 ASTM C 136 sieve Analysis | According to specifications
3 ASTM D 1440 Passing Sieve, No 200 138
4 ASTM D 4318 Atterberg limit M. Pl
5 ASTM D 2974 hMoisture content | B ¥
G ASTM D 1557 Modified proctor 2.18
7 | ASTW D 1B&3 CBR 59.6%

Comments by: | Comments by:

APPROVAL STATUS
Organisation | Name sign Date A-AWC-R
O Eng, Ahmed TAWFIK ,2@{‘_, 07-11-2023
Contractor A Lo ok, © AM® 4 _ M !I : Z ;g.""L_
aajac* L -
GARB*®

Employers

Representative

= Dasigner

=0 pipnment Reid ges: Culvery anly

Pt TIAR - ALRAYAH Page 1al]



PARTICLE SIZE DISTRIBUTION OF SOIL

(S
O
U

TESTING DATE: B112023 ZOKE gio-bo0 | 8114500
LOCATION KL P (5110 500 féaterial 11 rrestiraal Iayer
HAME COMPANY AL Hayaly quarntity S00%m*
LGradinnd ingd
S-grodotion af bk metsrials BAMPLE WEIGHT [m} FX:00.00 gm tabie classity
siovn sizg 1 i8* | e 3= mn ki £4 ﬁ sall classiy
\ass retained g1 [T 68 | oo sno | aese | meso rotg CLASS als
Cunuliliva Fetained ih ol 4.0 o8 18330 LT .0 2a0ns  jrasmal PR Z.18
Coamtuianiive Rt 1 LT a0 0.4 &5 L5 ] E- L] 40.8 L %
Cummdlalivt Fasseg % 1605 180.0 .l 514 nd 2 T a0.00 L6 %
330t material grodation WT.OF sample H0a.00 gm | GoRR W -
thizvw mire 10 w0 2304
Cumisative Retained (9] a3.00 10 3A3.00
Cumuilive Rafairad S 5,00 1L 00 Tv.00
Comilatns Pazsing % 500 SR04 100
= :
sieve size(in) 2 TE 1 304+ 12" v~ #a | | #a0 | w200
shovn size{mmi) LR 7.4 25,0 13.0 L] L 4.78 200 | 0425 BT E
Comulative Passing % 150,14 1080 100.0 - Ba.2 T4 BO.0 5l kL1 -
<15
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MODIFED PROCTOR TEST ASTM DISET
TESTwal HiTE- BM 1123 ZOKE Ef thaiiid | Evv4R0n
LOCATION LS [ Watarial Rl ineaaiad Lajyar
A EOMPL R ML bapah mzaer by £000m*
Wpighs ufwimpiy meidd = dadil NEAK Dy [hepeits Lix
Wkl e i Waler ennwnl Y b3 T
Vi i [ : | 3
W g, 1 el = ey il AL (LRSI 18, [E¥TT
T S, [FLIE TR LR FLTY
W llemin 5. . F] i p2
Fare ™, L} b | & L L] i | &
Tarw we. .4 SRy A1k 4,20 =, =) _H.H LN
WL O ot il e (EUL 158 LI LR 14 (LA JLIINT} [LOAT
Wi OF dey siill £ tory LR ] [ELY ] (L ] lam 20 lad.u Tedaf [FLN Hir e
WL O warde (N ] o =T L ER Tk & 5.8
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~ MATERIAL

# INSPECTION

REQUEST = e S T
Location Name Contractor Company | Designer Company
Electric express train AL-HAYAH COMPANY _ kk
Name | Sign Date Time
lnsued by Contractor | o s ived TAWFIK ﬂ 20-11-2023
Coniractor reference HA- [5)20-11-2023
Gl oo | vl vy | HE | e
Received by ER MR : 0w 11] 23 |

511w 511 D153 | kp 300K Notn '
Seatkan Relersnie Oepok Redprence Far Lilpfmsler poa ohly Slan Km G used |
Work AcElvity

CODE-3 Sub Flermant of Acthvliy
Description of Materials FILL MATERIAL RESULTS
Epomn To [ LAYER
5104500 5111-13_[1 | REPLACEMENT FILL LAYER -1.00 FROM T.0.E
5114320 D11+500 AEPLACEMENT FILL LAYER -0.75 FROM T.0.E

Location to be Used

MAR Approval No Date
Supplier Mame _
Test Requirement specification Clause
Refarence Photos ¥es attached [/ Mo Other
| kam | Description Unit Ouantity | Arrival Date Nate |

1 Sleve analysis m" 5000 18-11-2023

F| Classification ' S000 18-11-2023

E] Proctor & O.m.c ' 5000 19-11-2023

il LLERLEP iis | =000 18-11-2023

5 CBR | m' =000 20-11-2023

Comments by: | Comments by:

A sample has been taken from fill material by K.K office to
| &l Tawakol laboratory | and the results founded meet the

specifications and acoaptad,
APPROVAL 5TATUS
Organisation Name ' Sign Date A-AWC-R
Contractor Eng. Ahmed TAWFIK e . 10-11-2023
“aalact | Wogie ;_P
GARB*® | -

Comments by I
| Employers '
| Representative .

* Dagignar
== hlignenent | Bridges: Cufven] Oniy

i IR - ALHAYAH Page 1ofl



MATERIAL T — KK
APPROVAL g g el I"'-‘I‘:;‘.fl'ud.'! @ ‘

REQUEST e ~ el

| Location Name Contracter Company Designer Company

Electric express Lrain AlL- HAYAH Company k.l

MName Elgn Diate Time
R e | e A TR 20-11-2023
Contractor Reference HA - (5} - 20-11-2023
=HED wF HH | hasa
Recelved by ER MAH m 0 | 11 23 .

MB: Package 1 only (Package 2 via Content)

The following test result are attached for review

Description of Materials l 5oil (A-1-A]
Location o be Used H.P (510+500)
item  Specification Test requirament Test result attachment | Remarks
1 ASTMD 75 Aggregate Sampling | According to specifications |
i ASTM C 136 Sieve Analysic Accarding to specifications
3 ASTM D 1440 | Passing Sieve, No 200 8.93
4 ASTMW D 43138 Atterberg limit M. Pl
5 ASTM D 2974 Maisture content & %
] ASTM D 1557 Modified proctor 217
Fi ASTM D 1EB3 CHR BO%
Comments by: | Comments by:
= APPROVAL STATUS
| Organisation Mame Slgn r Date A-AWC-R
| Contractor Eng Ahmed TAWFIK |7 Ag% - | zo11-2023
Contractor — :
GARB** | '
Employers
| Representative
® Designer

“* Algrment Brdges: Culvert anly

Fifm AR - ALHAYAHS Page 1ofl
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PARTICLE SIZE DISTRIBUTION OF SOIL
TESTING DATE: 1anaznE ZOME vo+oog | 511+500
LOCATION HP (010500} M ris| il material (s
MAME COMPANY AL Hayah feanlity E000m*
I-visual inspoction tos
-Gt fosd
uilh maderink SANFLE WEIGHT [onj H0T45,00 gm table cEagaily
Rigan sz S 1.8" . A Ta- - am" i I'm wol classify
Mrss Futminid i) 0.0 e 15520 23554 aEzg LR EEEEHT CLASS A1-A -
Cumiistise RArisined ig) L & 1§82 T ] b 1T v jdians | a5 FRD 21T
Caruimn v Riabnonisd %, 0.6 8- T8 L] W w8 0.4 88.7 W [
Curmpiaiss Fagsing % 1 iz i (1 I 3 g | B
CORA PR ®
3-gaft material gradation | WT.OF sample 500,90 gm | ooan we .
winva &ize #40 | #4b #2600
Cummuimlive Ralaed 4g) 0,00 19500 356,90
Cunilatvn Mariimad b 18 66 an 80 = 50
CamulpBve Fazuing "% 0 00 LR .60 |
S-General gradient |
sigve r.ik'lﬂln] - e 1.5™ B J ar WE" ¥ g4 I # 10 #d0 & 200
slove ulml:mmb 500 375 289 .! ia0 50 25 4. T8 i ol D425 $OTE
| | 11
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LOCANOR LB | LB Muimnal Fell rredtarind Lgar
AME COMPAYY &L Haysh Euianiiby E300m"
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PARTICLE SIZE DISTRIBUTION OF SOIL

ESTING DATE: SIY20EY LOME S 0+500 | S1E=T00
I:::mpﬁm: A Rayah Plztarial Bad Exeayation
syisual inspacti
Rrndiwod opj
\-qradution of bulk materials SAMPLE WEGHT jymi 2144500 am table classily
sHve SiTm - il e fi oy , by Ja ik 1 md PSS &0l ckassify
Mass retalned (g} oo T8 0B = K1) oa oo ARG CLASS. Al
Curmulstors. Marlained (g) (1] (N | (] [-¥1] i fi.d SA30.8 A5E1 6.0 proa 180
Cumulmiva Ratsinod % 0.6 0.4 o a.n a4 0.4 a2 CHeC 1260
Cumutalnge Fassmg = AP 11 10 1061 ) a0 1ann 1060 b 0 5]
L-soft material gredution WT.CF sample 500.00 gm
o siove sims w10 H40 200
Cummutalive Retsinad (g} B5.00 145,00 009
Comnailiiive Retainad % k] 20.00 da a8
Cumuylsiiss Passing % BT.00 ] 56,840
“General aradient
siave slzelin] z- 1.5 : B 34" et Ha " Ha 210 W40 | L]
sigve size{mm) 0.0 175 250 19.0 50 8.5 475 | 200 | 0425 | 0.015
Curmsilntioe Passing % 168 4 106 4 SLLE 1m0 i 100 728 1.3 5.7
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- = Electric Express Train - HSR s "i i
'-_.:- E o SETin [ = '?%'
Pasticity nnd Liguidity Test -Atterbery Limits
Fisiing Dt BaB.I2Y ST AT LA T ] LT T
Liigarinii
Vlaariead: [Eedl Ercavaimn
Lompany Name Al Hayaf
Timii ‘-
Tesd Liggine Limii Flastle Limit
oy ol Tioha i il ] n ix . -
Tidw "wiv L] 18 A il | L]
Tare YT, jgm) - T A8 L SHAN 5504 .
Tare WT, = Wer WT, igm) T1.45 TEIT Tk 55 L B Ll T}
Tare WT, = Dy W, fpmmh [ I [ AT A4 HEAR L Moy
Woaker ™ T. ik L] 4,5 b 1.z i LEN
Ehy W, jgms (TR ] 13248 LM L 14k LAt
Waisiore Coniest % LE -y EL1% % 3o Ty FLE
huerage % WG
; -
Ugladity Curye
5N —— = 1
ans = i -
15K - = = i
x = = P+ £ = = {
5 ] : = T —
g L — - : —— :
E 1 - |
2 = T —— E
: 158 =3 — - g =|
am — , =S 1 et . ' = =
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MODIFED PROCTOR TEST ASTM DIS57T

TESTINE DATE: GIRZ0Z] Statian E{d= 500 510-T00
LOCATEIN
e — i Masarial . Bed Exsavadlon
Waight ol #iigry mald : LILLe ALK Dy Prisiny 1.5%
LR RO — il 1 Waker gty % 11
rimh i I I i o 4
WL CH Vighis wai will Lree Xl LA SR han Hans
WL T =l LA NERIA JmiEA poo L Zwiii
She Dlineis 1 HHs | 1 HEN e i )
Turr N i1 B . i : 1 m | 1 |
Tare wi; ELTY LR L = EE R F L Size |mmes a4 ol
W, OO woei wall b faie 1540 (LT 1510 15 (L] [E1 =1 BB 1ML (L4 )
Wi B dry vl & 13w T (T ) LFA ] LT [E;8.7] 1578 IRLNEY (RLIET ] [ TR
W L ier Td Tl e wi (1% (17K LI i s 114
WEAH dry nl ko | oaes 1 oa ai s ] s i GRS L BT
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YW e eaatend Y = il 11, W 118 [FEES
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A Tawhal Cantral Lab

PARTICLE SIZE DISTRIBUTION OF SOIL

i

TESTING DATE; §-08.2023 ZONE s1i+300 | £11+500
:ﬁ:ﬁ:uw AL HAYAN iaia Sl
eigugl ispaction 1860
Gradiant test
{-progapion of bulk morerials BAMPLE WEITHT [x] IF4TT G g tokle cinasify
siova sioa | 158 i 413 2 B3 24 sall classify
Mp=s reiained {g) 0.0 04 ad -1} L H .o BATE0 CLASE ad
Cumplative Relained i on 0.8 | 1] (1l ] oo TS0 20026y PRO 156
Casrmailatve stalned % oA on a0 oa aa 0.8 148 Wi 10,2
Crmnalalive Passing % 1BLE 100, 0 il T 1L 1000 a5
l-goft material grodotion WT.OF sample 500.00 gm
sirve size 10 40 20d
Canmuilatun Flatnines {g| 6500 108,08 a0
Comulative Retmnad % 13,00 1360 84.00
Comuisiive Passing % 87 06 8840 4E 00
& ! lent
sieve size(in) 2 15 1 3 12 348 #a 10 | wa0 # 200
migve sizodmm) ag -] 25.0 18.0 1%.5 8.8 475 £ 0.425 0.07%
Cumulative Passing % 1080 10080 100D 0.0 100 10010 054 743 BeT -

Contraclor oL onsultant

A

i
o
A
1.,.]



PN PR
L il o e el WEER D Can il By
PROCTOR TEST
TESTENG I TL [TEE] Statign BE1+340 | E114850
LOC ATION Excavation
atarial
MAME COMPANY AL HAYAH i e
. Welight af gy ol sz AN Dry Diemsity b
il Vi s s Water conte %, L%
ivial pa 2 | I L] 4
W, O Ml e el Lsil] AL RATRH i
WL VET SCHL W EAE i e 1} I#n EREE
LLET [ FTS (L] [JLEH LARE 1532
Tars %a, 1 A 4 % i T A u
Tare wi 215 £E.41 EET £CH H EE T LT EL eI
WL D kil & e P 18 FLI (kT 1504 L1 (=T SN
WE O s ol & e Jags T T LY ML L (FF (304
LA T i g3 g | T3 Al (1] g LU
WL OF &y il L LR i [ 5T e Bz a1,
Wt ganfemd 5 I 1% [ KL L lin g oy 1% 12 % 150
AN e camiene % BT E1% (L 5L TR
1iry Demsity 1.3 1, Hag L& LA

|
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PARTICLE SIZE DISTRIBUTION OF SOIL

TESTING DATE: 5-06-2023 ZONE 11+100 | S10+300
LOCATION
Madarial Bed Excavaticn
HANE COMPAMY AL HAYAH
zeisual inspeation best
Gradient tesi
b-grocerion of Bulk materials SAMPLE WEIGHT [g] An188.00 am tabis classity
ganyE gike 2 1.5 1 a3 2 a3 ta ol chassly
Mass retaimed (g o o0 oL (i) 0.0 0.0 Gh3E.0 CLASS a4
Cumaitve Astainad g 5.0 B8 G il fi 0 fda2.0 | 28%83.0] PRO 1.54
Cusnidative Raimined % 5.0 on ¥} [ F ] o0 L] A we 104
Curmusative Pessing 156.1 100.4 1004 1068 100.0 100.0 .l
t-=aft materal grodetion WT.OF sample E00.00 gm
sirds &lze 10 an 200
Cumuairee Retames () 60,00 1000 26500
Comulntive Retained % 12 00 1250 &350
Casmaiiniive Peaming % SR D0 S8 .04 &7
-General graodient
sigve I-i:nﬂn:l 2 -] 1 A4 102 el Wi #10 L W 200
Sigwe gize(mm) §0.0 7.5 2510 180 12.8 18 475 200 0.425 o.avs
Curnubsiiva Passing % 1000 1040 1006 102 0 1000 166.0 .2 A i -

Caontracter

Eng

Consulant
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TESTING DATE: BAR0ZY Stabion SE11=70D | S11+aoa
L AT IO
SORRTE v asy AL HAYAH i Bd Excavation
= Manghil ail gmjey misdd 58N AN [y Densing 184
el b ol wnn Veaner canlee Ts 1A%
il mi | i | L] F
Wor, DT Nladal v onat | dugha E2ae0 T 353
W, WET soil o i LN ] R
Wi, Tiwmiin L& [Hh] 1A% (L
Ture M &} i 8 LR El 3 ih I I8
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PARTICLE SIZE DISTRIBUTION OF SOIL

"ESTING DATE: 1 LR LONE S10+ TN F0=500
L ATION - Wagmrial Bad Exaavation
AAWE COMPANY Al Hayaki
igugl npngwien 1§l
ZCrndiant test
-pradotion of bulk materigls SAMPLE WERGHT [gem] 2246500 gm 1abie classify
siave siee - B 16" F s - | " ad PARS Soil classiy
Mans retznad |G ] o0 0.0 a.G o [<E| 7980 CLABS A-3-6
Curmnalstive Reivined iy 0.0 u.n 0.e (1. ' [ & RN | 4700l proc 1.BE6
Cumnlative Bslained % 0.0 0.0 0.g a4 30 ek} 35,8 a] 1o 13.60
Cumidniive Passiag % Ji R Ji 1 £ LLE 10810 il LAt
Ysaft motevial grodation WT.0F sampla 500.00 am
CERTRTE L LR L] L] azan
Cumalathin Retaingd gl &0.00 145,00 270,00
Comuimilve Retained % 100 29008 5408
Curmulsitve Passing % fin.oa Ti.08 LD
“remeral grodisnt
sieve sizelin) - 5l 1.5 = g - vz ana = a4 #10 # 40 # 200
sigvs siredmm) B0.0 irs 25.0 190 8.0 A6 &T75 Z.on DAES oa7s
Crumulxiive Passing % fi. 8 1008 1874 180 100,10 104.0 fid.d b 457
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Tary WT. = Wel WT. (gmi Tt w46 T b - =800 anAg
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MODIFED FROCTOR TEST ASTM D1557
TEAFma QAT E G203 Skaiiom | S10+70d §10+000
LOCATCH |
i
PP T Matbaria | ‘Eantl Encavakinn
f-zrlll'nl iy minld - MEsa MUAX Dy Dhmily 1R85
Slodad % sl g il Water eniiieni %u Lidkts
Arisd i 1 1 | 4 4
W OF Wkt et nsll LR ZTii LT CEEm LI
WL, WET #2511 IELRG [].UL2 LL T RUA I'HeE.D
WYn Dty | W#s (P 1471 R L] LT
Tarr ", i ¥ ¥ ] £ ] 7 L] § 1
Tare wi. L2 i inge LT 44.3) map Mo | omay | sam | o
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PARTICLE SIZE DISTRIBUTION OF SOIL

ESTING DATE: Emy2023 ZOME 54 O 000 400
HCATION Matarial Bad Excavation
IAME COMPANY Al Hayah
=¥ 5Ll
iWGradiont best
{-grodation of bulk materials SAMBLE WEIGHT [gm] 45005 00 am table ckassify
g wisn 2" 1.5 T 2 - L o PARS soll clasnbly
Mzss refzinod ig) o o a.n 0o 0.0 i3] Sxra.0 CLASE i
Cumuialive Retained (g) o =R} 0o o.n o an ST HEIS0 o 1.910
Cumzlaiive Letmnag % o (=2 ] 0.0 0.0 0. oG 147 onic 11,85
Comulaties Paszing " man 1500 ana 1000 1040.8 e ] aaiz
1-50t moterial grodetinn WT.OF sampie 500,00 gm
slave slze #10 a4 2200
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